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1 1 Y03101 RA LR Chassis Aluminum
2 1 |Y03102 st i Strap Cover

3 1 Y03103 78 = AR Back Cover Board
4 1 Y03104 K EE Clean coupler

5 1 |Y03105 IR L Plastic nut

6 2 Y03115 I S 28 R AR Front bracket fixing board
7 2 Y03116 Jo S AR R AR Back bracket fixing board
8 1 |Y01106-L T CBL Handle Bracket L
9 1 |YO01106-R TR Handle Bracket R
10 |1 Y03118 5 4 Al Protection plank
11 |1 |Y03119 O O type turn

12 |13 |GB5789-86-M5x12 N FH VSR ME L Bolt

13 |4 |GB5789-86-M8x16 NSk e e Bolt

14 |6 GB6182-M8 7N FH 2R Nut

15 |2 |GB6561-86-ST48-12 H JBg4T From offend bolt
16 |1 |Y01108 g Shield

17 |1 Y01109 [ 7 55 440 Shield Shaft

18 |2 |Y03112 T Lower Handle

19 |2 Y03114 N e S A R Inner ratchet clamp
20 |1 |Y03117 T Upper Handle

21 |1 Y01113-2 LK T o Stop Switch

22 |1 |Y01114-2 A&7 Drive Switch

23 |1 Y01115-2 WHFE Foam Glove

24 |2 Y01120 B T Decorate Cover
25 |1 |Y01123 B Spring for Flap
26 |2 |Y01124 EIEERES Space Bush

27 |1 Y01125 78 =R Cover Board

28 |1 |Y01128 HH Rope Guide

29 |1 Y02321 ERREEAS? Drive cable

30 |1 |Y01130 Vil EOAS Spring

31 |1 Y01131 =V Ward Board

32 |1 Y01132 LS Spring

33 |2 Y03113 YN e S T R Outer ratchet clamp
34 |3 |GB6561-86-.ST4.8x12 HWig 22 Bolt

35 |3 GB5789-86-M8x20 N FH VSR E AL Bolt

36 |1 GB6170A-M6 7N FH R Nut

37 |2 GB6182-M6 7N FH 2R Nut

38 |1 GB818-M6x35 WA Bolt

39 |4 |GB91-86-10 LoE| Pin

40 |8 |GBT5283-85-ST3.5-9.5 H JBOE4T From offend bolt
41 |1 Y01201 J) S8R Blade Bracket

42 |1 Y02202 JIr Blade

43 |1 Y01203 Ty Washer

44 |1 Y01204 VRIEAVE N Belt Wheel

45 |1 |Y01209 it e Key

46 |1 |3-8-24UNF-2B ] N E R Bolt

47 |2 Y01205 e d F Quick Fix Handle
48 |2 Y03206 T Lock

49 |2 |Y03207 E0Xan Pull Rod

50 |2 |Y01208 EELUENES Locknut Cover
51 |2 GB879-86-6x20 g R AT Pin

52 |2 |GB6170-86-M8 VAYGERL L ghs Nut

53 |1 |Y02301 WA R AR A Gearcase Upper
54 |1 Y02302 WA 5 Gearcase Cover
55 |1 Y02303 X Fork

56 |1 Y02304 A 1A Gear

57 |1 Y02305 HEA Pinion

58 |1 |Y02306 IR B4 Driver Shaft

50 |1 |Y02307 S Liner bushing

60 |1 Y02308 HEE Clutch sleeve

61 |1 Y02309 AT Rod

62 |1 Y02310 oy Washer

63 |1 |Y02311 Y- T Al Plane bearing

64 |1 |Y02312 JEXVEDA Spring

65 |1 Y02313 [N Spring

66 |2 Y02314 oy Washer

67 |1 Y02315 iy Spring

68 |1 |Y02316 OJE O circle

69 |3 Y02317 MiES) Seals

70 |1 |Y02318 OJE O circle

71 |1 Y01308-2 Vi i Pulley

72 |2 |Y01310 NIk Groove Pin

73 |1 |Y01312 Bl GearL

74 |1 Y01313 HiR GearR

75 |2 GB894 1-86-12 il B g £ B Washer

76 |1 |6001LL-GBT276-94 IR TE R A Bearing

77 |1 GB879-86-4x30 R R AT 4 Pin

78 |1 GB8931-28 FUHH 78 4 B Washer

79 |1 GB T8792-2000- 4X16 R R AT Pin

80 |1 GB T894.2-1986-25 b FH s 1Y e Washer

81 |1 |GBT818 M4X8-8 B SL B AT Bolt

82 |1 |GB T93-87 SW 4 DL Washer

83 |1 GB T95-1985-4 SR Washer

84 |6 |GB T 9456-ST4.8X16 H BOg4T Bolt

85 |1 Y01402 i 7 28 Front Bracket

86 |2 Y01404 I S 2Rl Front Bracket Shaft
87 |2 |Y01505-2 et Axle

88 |2 GB848-85-8 S PE| Washer

89 |2 Y01503 IEa eSS Back Shaft Cover
90 |1 Y01504 G~ B g Back Shaft Cover
91 |1 |YO01506 W AR Height Adjust Board
92 |3 |Y01507 PET Rivet

93 |1 Y01508 RAAT g Ward Turncap
94 |1 Y01513 o A2 S 3R R Back Left Board
95 |1 Y01514 JG A S 2R Back Right Board
96 |1 Y01515 PAATFT Ward Lever

97 |2 |Y01516 Tty Axle

08 (2 |6901LL-GBT276-94 TRVl A Bearing

99 |2 Y01801 8~ Fe 8"Wheel

100 |2 Y01802 8y~ AMMin 8"Inch Tire

101 |2 Y01703 WEINE Wheel cover

102 |8 |Y01704 s Al Pressing Bearing
103 |2 |Y03801 8L~ RN o 8"Dust cover

104 |2 Y01713 1295~ ¥ 8% 12"Wheel

105 |2 Y01714 129~ 4M iR 12"Inch Tire

106 |2 |Y01715 12 9e~] #E 3N o 12"Dust cover
107 |1 Y01907 JEE AR Soleplate

108 |1 Y01910 AL B AT Grassbox

109 |1 Y01911 AL B AT Grassbox

110 |1 Y01912 AL B AT Grassbox

111 |2 Y01913 AL B AT Grassbox

112 |1 Y01914 AL B AT Grassbox

113 |1 Y01915 AL B AT Grassbox

114 |1 Y01916 AL B A Grassbox

115 |2 Y01917 AL B A Grassbox

116 |1 Y01918 AL B A Grassbox

117 |4 |GB T ST4.2X13 H BOg4T Bolt

118 |1 Y02112 ESFF Connect rod

119 |2 |Y01716 Mg e 41 Nut

120 |2 |Y01711 MEAE e 41 Nut

121 |1 Z-1i838 Vi Belt

122 |2 GB14-88-M10-50 O e 2 e Bolt

123 |1 |GGT1P70F-GH650-ASSY OHV 173cciuil Engine OHV 173cc
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Itis list for 1pc YH58ASH lawn mower, you can chose which spare parts you need.

How many
NO. | QTY GGT NO. Chinese name English name DU
parts you
need.
1 1 Y03101 HETRE Chassis Aluminum
2 1 Y03102 i Strap Cover
3 1 Y03103 BEREM Back Cover Board
4 1 Y03104 KO Clean coupler
5 1 Y03105 BRI Plastic nut
6 2 Y03115 B X R EMR Front bracket fixing board
7 2 Y03116 EXREEMR Back bracket fixing board
8 1 Y01106-L BRFEIHEL Handle Bracket L
9 1 Y01106-R KFZER Handle Bracket R
10 1 Y03118 B4 A Protection plank
11 1 Y03119 OHE O type turn
12 13  |GB5789-86-M5x12 NEERIER Bolt
13 4 GB5789-86-M8x16 NEER AR Bolt
14 6 GB6182-M8 NARRT Nut
15 2 GB6561-86-ST48-12 B BUR4T From offend bolt
16 1 Y01108 Prip 2 Shield
17 1 Y01109 B =5 Shield Shaft
18 2 Y03112 THF Lower Handle
19 2 Y03114 e & Inner ratchet clamp
20 1 Y03117 FHF Upper Handle
21 1 Y01113-2 SR FF R Stop Switch
22 1 Y01114-2 BEFX Drive Switch
23 1 Y01115-2 BERFE Foam Glove
24 2 Y01120 = Decorate Cover
25 1 Y01123 BXmE Spring for Flap
26 2 Y01124 B BERE Space Bush
27 1 Y01125 BEW Cover Board
28 1 Y01128 I Rope Guide
29 1 Y02321 BENL% Drive cable
30 1 Y01130 EISEES Spring
31 1 Y01131 BOIAR Ward Board
32 1 Y01132 HE Spring
33 2 Y03113 INEEER A& Outer ratchet clamp
34 3 GB6561-86-.ST4.8x12 |BH KR Bolt
35 3 GB5789-86-M8x20 NAER AR Bolt
36 1 GB6170A-M6 NARE Nut
37 2 GB6182-M6 NAER Nut
38 1 GB818-M6x35 124 Bolt
39 4 GB91-86-10 & Pin
40 8 GBT5283-85-ST3.5-9.5 | H WIR4T From offend bolt
41 1 Y01201 T %5 Blade Bracket




42 1 Y02202 iy Blade

43 1 Y01203 IR&F Washer

44 1 Y01204 ZHRVHER Belt Wheel

45 1 Y01209 2 Key

46 1 3-8-24UNF-2B EHI AN AR Bolt

47 2 Y01205 PRIE R F Quick Fix Handle
48 2 Y03206 I F ik Lock

49 2 Y03207 VRS Pull Rod

50 2 Y01208 BHUIRRE Locknut Cover
51 2 GB879-86-6x20 o M [ A 4 Pin

52 2 GB6170-86-M8 ANEEIER Nut

53 1 Y02301 WK Gearcase Upper
54 1 Y02302 WHAEE Gearcase Cover
55 1 Y02303 B Fork

56 1 Y02304 Pk Gear

57 1 Y02305 Hi Pinion

58 1 Y02306 3% zh Fh Driver Shaft
59 1 Y02307 HE Liner bushing
60 1 Y02308 BEE Clutch sleeve
61 1 Y02309 AT Rod

62 1 Y02310 .97 Washer

63 1 Y02311 7 T Plane bearing
64 1 Y02312 SN#E Spring

65 1 Y02313 BEHE Spring

66 2 Y02314 .97 Washer

67 1 Y02315 NE Spring

68 1 Y02316 OB O circle

69 3 Y02317 JaE Seals

70 1 Y02318 OB O circle

71 1 Y01308-2 VR Pulley

72 2 Y01310 R oh4H Groove Pin

73 1 Y01312 B L GearL

74 1 Y01313 BH%HR GearR

75 2 GB894 _ 1-86-12 b PR o A Washer

76 1 6001LL-GBT276-94 IR B BR A Bearing

77 1 GB879-86-4x30 o5 1 (B AT 5 Pin

78 1 GB8931-28 LAY Washer

79 1 GB_T8792-2000- 4X16 |31 [F 444 Pin

80 1 GB_T894.2-1986-25 Hh AR Washer

81 1 GBT818 M4X8-8 3 3LIR4T Bolt

82 1 GB_T93-87_SW 4 R Washer

83 1 GB_T95-1985-4 T Washer

84 6 GB_T 9456-ST4.8X16 | B BUR4T Bolt

85 1 Y01402 IS Front Bracket
86 2 Y01404 Bl ZE 3 Front Bracket Shaft
87 2 Y01505-2 B Axle

88 2 GB848-85-8 ERE Washer




89 2 Y01503 EXERE Back Shaft Cover
90 1 Y01504 JE X BREE Back Shaft Cover
91 1 Y01506 SR Height Adjust Board
92 3 Y01507 pET Rivet

93 1 Y01508 4L HE b Ward Turncap

94 1 Y01513 BERZER Back Left Board
95 1 Y01514 BEAXRER Back Right Board
96 1 Y01515 B Ward Lever

97 2 Y01516 5 Axle

98 2 6901LL-GBT276-94 LS Bearing

99 2 Y01801 SH R 8"Wheel

100 |2 Y01802 8% < S\ BA 8"Inch Tire

101 |2 Y01703 BREBNE Wheel cover

102 |8 Y01704 % A Pressing Bearing
103 |2 Y03801 STE~EHEFANE 8"Dust cover

104 |2 Y01713 12~ 12"Wheel

105 |2 Y01714 125 < SRR 12"Inch Tire

106 |2 Y01715 RETHRHENE 12"Dust cover
107 |1 Y01907 JEAR Soleplate

108 |1 Y01910 EER54 Grassbox

109 |1 Y01911 KRR/ H Grassbox

110 |1 Y01912 EERIBG Grassbox

111 |2 Y01913 KRR/ H Grassbox

112 |1 Y01914 EERIBG Grassbox

113 |1 Y01915 KRR/ H Grassbox

114 |1 Y01916 EERHH Grassbox

115 |2 Y01917 =gt Grassbox

116 |1 Y01918 EERHH Grassbox

117 |4 GB_T ST4.2X13 B BUR4T Bolt

118 |1 Y02112 EBT Connect rod

119 |2 Y01716 Me{e hiE Nut

120 |2 Y01711 Mp{ehEH Nut

121 |1 Z-Lig838 Vi Belt

122 |2 GB14-88-M10-50 SEiERg Bolt

123 |1 GGT1P70F-GH650-ASSY|OHV 173cci5 MMl Engine OHV 173cc




